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PURPOSE
Patients treated for latent TB infection or for “window prophylaxis” by DOH will be safely treated
TB Clinic nurses are authorized to assess patients on LTBI treatment for potential adverse drug
reactions and to hold or continue medication as indicated while waiting for TBCMD consult
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1. Hepatitis:
anorexia
nausea
vomiting
malaise

dark urine
jaundice
abdominal pain

About hepatitis
- Hepatitis can vary from mild to severe

- Early symptoms of hepatitis include: fatigue, anorexia (poor appetite), malaise, nausea,
abdominal discomfort, bloating

- Later symptoms include: vomiting, abdominal pain, jaundice, very dark urine (often when
pts. complain of "dark urine", the urine is merely concentrated. This is common and of no
diagnostic value).

- Can be caused by INH or rifampin/rifapentine, other medications, alcohol, viruses and
other causes.

- Cannot distinguish clinically between hepatitis caused by medication and viral hepatitis or
other types of hepatitis.

Nursing assessment

Interview pt.

- Duration of symptoms and relationship to medication

- Any other associated symptoms

- Record all medications taken & last dose (include herbal and over-the-counter medication)

- Alcohol or injection drug use — last used

Nursing Intervention STANDING ORDERS

- HOLD medication at first symptoms suggestive of hepatitis, notify TBCMD

- Send Pt. for bloodwork or consult with TBCMD regarding blood work (DLS 1951)

2. Gl upset:
nausea
vomiting
abdominal pain

About Gl upset
- Symptoms of Gl upset include: anorexia, nausea, vomiting, malaise, abdominal

pain/discomfort (note overlap with hepatitis)

- Can be caused by INH or rifampin/rifapentine, other medications, or other causes

- Note overlap of symptoms with relatively common adult problems of dyspepsia, esophageal
reflux (GERD) etc.

Nursing assessment

Interview pt.

- Duration of symptoms and relationship to TB medication

- Other associated symptoms

- History of ulcer, dyspepsia, GERD, irritable bowel

- Record all medications taken & last dose; in addition to prescription medications, include
herbal medication and over the counter medication including aspirin, ibuprofen (Advil and
others), acetaminophen (Tylenol & others) etc.

- Likelihood new pregnancy

Nursing Intervention STANDING ORDERS

- HOLD TB medication if hepatitis suspected or if client unable to tolerate medication

- Review with TBCMD

- If hepatitis ruled out, nurse to work with Pt. as follows

- Pregnancy test or referral for test as indicated
o Take medication with light snack such as crackers or toast, tea or soda
o Advise Pts. to eliminate or minimize alcohol use
o Minimize use of NSAIDs ( e.g. aspirin, ibuprofen, naproxen)
o Take medication at bedtime

3. Rash
See Table 1

About rashes
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- Rashes can vary from mild to life-threatening (rare)?, e.g. toxic epidermal necrolysis,
Stevens-Johnson syndrome, drug reaction with eosinophilia and systemic symptoms
- May occur with INH or rifampin/rifapentine, other medications, or other causes
- May include itching — see #4 below
- May accompany anaphylaxis see #6 anaphylaxis below
Nursing assessment
Interview pt.
- When did it start? Where is it? What does it look like now? Has it spread?
- What makes it better or worse? ltching present? Have you had an insect bite?
- History other skin problems (eczema, psoriasis, acne, etc.)
- Associated symptoms? ltching, wheezing, joint pain, muscle aches, fever, stomach upset
- Record all medications taken
Physical assessment recommended if possible
- Measure and record temperature
- Describe color & appearance of rash see Table 1: maculopapular, hives, acne, petechiae
- Describe extent & location of rash: trunk, arms, legs, face, palms/soles, mouth
- Look for rashes suggestive of scabies or lice
Nursing Intervention STANDING ORDERS
Significant rash
- HOLD treatment, if possible take photo, consult TBCMD within 1 working day as follows:
o Involvement of palms or soles, high fever, chills, oral involvement
o Petechiae & Pt. on rifampin/rifapentine
o Hives
o Rash generalized (extensive) or atypical appearance or of great concern to pt.
- Send Pt for bloodwork or consult with TBCMD
o Petechiae — CBC with platelet count
o Generalized rash - CBC with differential, and DLS 2151 (LFTs, creatinine)
- If anaphylaxis, act quickly as described in #6 below
Mild maculopapular rash localized to arms or legs or trunk

- Can occur with INH, rifampin/rifapentine, or other medications — common early side effect

— often resolves after first few weeks
- OK continue treatment unless extensive (significant rash) or of particular concern for pt.
- Monitor pt.- if rash becomes generalized, HOLD medication review with TBCMD
- Advise over-the counter skin moisturizer see Table 2
- Consider advising use of topical over-the counter 1% hydrocortisone cream
Acne face & upper back
- INH can exacerbate acne — reversible after treatment stops
- OK continue treatment unless of particular concern for pt.
- Advise see PCP to treat acne as pt. desires— reversible after INH discontinued
- HOLD INH if of particular concern for Pt. — review with TBCMD

4. ltching

About itching
- Commonly caused by INH

1 http://www.currytbcenter.ucsf.edu/sites/default/files/tb _sqg3 chap9 adverse reactions.pdf#sevreactions

Curry International Tuberculosis Center and California Department of Public Health, 2016: Drug-Resistant
Tuberculosis: A Survival Guide for Clinicians, Third Edition p 257-258
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- Sometimes accompanied by rash, but may be sole complaint

- Symptoms usually respond to treatment with anti-histamine

- Dry skin may contribute to itching

Nursing assessment

Interview pt.

- Duration of itch & relationship to treatment

- Presence of rash/hives

Physical assessment recommended

- Examine skin for rash or dry skin or other causes of itch (scabies, lice etc.)
Nursing Intervention STANDING ORDERS

- OK continue meds if itching alone

- Consult TBCMD for prescription for non-sedating anti-histamine (loratidine)
- Advise use over-the counter skin moisturizer see Table 2

5. Peripheral
Neuropathy:
Numbness, tingling
hands or

feet

About peripheral neuropathy

- Symptoms include numbness and tingling in the feet or the hands and feet

- Can be caused by INH, may be more common in predisposed individuals such
as alcoholics, diabetics, HIV, renal insufficiency, malnourished

- INH neuropathy often blocked by administration of vitamin B6 (pyridoxine)

- Neuropathy is not caused by rifampin/rifapentine

Nursing assessment

Interview pt.

- Duration of symptoms & relationship to medication

- Any effect on sleep or activities daily living (ADL e.g. walking, writing)

- Any associated symptoms

- Record all medications taken & last dose (include herbal and over-the-counter
medication)

Nursing Intervention STANDING ORDERS

- If vague or minor symptoms of peripheral neuropathy with no disruption of
ADL, continue INH inform consult TBCMD who will add B6 or increase dose of
B6 by 25-50 mg (do not exceed 100 mg)
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6. Anaphylaxis

About anaphylaxis

- Rare with INH, rifampin/rifapentine, or other TB meds, but can happen

- Presents within minutes of medication dose

- Symptoms: stridor (high-pitched noisy respiration, sign of respiratory
obstruction, especially trachea or larynx), wheezing, throat closed,
swelling of tongue, hoarseness

- Additional symptoms: shock, urticaria (hives), angioedema ( swelling
deep inside the skin can affect the patient's hands, genitals, feet, the
lining of the throat and bowel, and the eyes), confusion, pruritis (itching),
nausea, vomiting, cramping, diarrhea

Nursing assessment & intervention STANDING ORDERS

- If pt. in clinic with any of above act quickly see 2.024 “Epinephrine for
Anaphylaxis”

- If pt. not in clinic, advise ER visit ASAP, call 911 (unlikely to occur)

- Hold medication, review with TBCMD

7. Other rifampin/
rifapentine

Flushing
- Flushing and/or itching of the skin with or without a rash

- Usually involves the face and scalp; may cause redness/watering of the
eyes

- Usually occurs 2-3 hours after drug ingestion

- Flushing is usually mild and resolves without therapy

- If flushing is bothersome to the patient, review with TBCMD for
consideration of an anti-histamine which may be administered to treat or
prevent the reaction

Flu syndrome

- Fever, chills, headache, bone pain

- Symptoms begin 1-2 hours after the dose of medication and resolve
spontaneously after 6-8 hours

- Typically develops after several months of therapy and is more common
with intermittent therapy

Nursing assessment & intervention STANDING ORDERS

- Hold medication and review with TBCMD, watch for itch and rash

State of Hawaii DOH

2.019 LTBI Treatment: Nurse Assessment and Management of
Adverse Drug Reactions

Tuberculosis Control Branch  03/29/2017

Policies and Procedures

Page 5 of 7



8. Other INH Elevated liver enzymes without hepatitis

- INH can cause hepatitis as discussed in #1, but INH can also cause elevated
liver enzymes (AST/ALT) without hepatitis

- TBCMD will determine management of elevated AST based on presence or
absence of symptoms and degree of elevation of enzymes

Headache

- Commonly caused by INH, usually self-limited

- It may be useful for Pt. to avoid tyramine-rich foods & beverages e.g. cheese,
red wine, salami, tuna see PH-9 Medicines for Treatment of TB infection (LTBI)

- Review with TBCMD if severe or major concern for pt.

Insomnia

- Commonly caused by INH, usually self-limited

- Review with TBCMD if severe or major concern for Pt.

Behavioral changes

- Reported with INH

- Review with TBCMD, consider medication change, consider adding/increasing
vitamin B6 — do not go above 100 mg

Optic neuritis

- Uncommon side effect of INH

- Symptoms: blurred vision, eye pain

Nursing assessment & intervention STANDING ORDERS

- If eye pain, hold meds, review with TBCMD ASAP

- If significant blurred vision, hold meds, facilitate eye exam with eye care
professional, review with TBCMD

Drug —induced lupus syndrome

- Uncommon side effect of INH

- Symptoms include: arthralgia (joint pain), muscle pain (myalgia), rash,
constitutional -, fever, weight loss, fatigue

- Diagnosed by blood test called ANA (anti-nuclear antibody, must be ordered
by TBCMD), reversible if INH discontinued

Acne see Table 1

- INH can exacerbate acne on the face and shoulders.

- Treatment is the same as for usual acne

- Support Pt., consider change in medication if major concern for Pt.
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Table 1 Definitions of skin rash terms

Maculopapular

Also called morbilliform, similar to measles

Macule: Flat skin lesion, color different from surrounding normal skin
Papule: Small elevated skin lesion less than 0.5 cm in diameter
Reddish macules & papules, often confluent in large areas.

Common appearance of drug eruption — usually begins within several
days of initiation of drug, may be delayed as long as 1 week but
seldom longer.

Itching may be present, fever is rarely found

Petechiae

Purpuric (purple, not red) macules less than 3 mm

Not blanchable — color does not change with direct pressure because
blood is extravasated outside vessel walls

May be generalized but are usually most pronounced in areas of
dependency; easy bruising may be noted, mucosal bleeding may be
present

Hives

Hives are skin lesions that are easily identifiable

Transient wheals: edematous plaque with pale center & red border
Individual hive is transient (last less than 24 hours) although new
hives may continuously develop

May assume geographic shapes & sometimes are confluent

May be scattered usually generalized

Acne

Clinical lesions range from non-inflamed comedones (blackheads or
whiteheads) to inflammatory papules, pustules, nodules & cysts
Nodule: elevated, “marble-like” lesion greater than 0.5 cm in both
diameter & depth

Cyst: a nodule filled with expressible material that is either liquid or
semisolid

company 1993

Reference: Lookingbill, DP, Marks, JG “Principles of Dermatology” 2" edition. W.B Saunders

Table 2 Over-the -Counter Skin Moisturizers ‘

Names of products available at drugstores* Approximate price $ (2016)
Cetaphil cream 12
Curel lotion 10
Eucerin lotion 11
Gold Bond lotion 6
Lubriderm lotion 8
Nivea cream 13

*Partial list, commonly available
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TITLE: Standing Order: Epinephrine for Anaphylaxis
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Purpose

e TB Branch staff at Lanakila will respond quickly to patients in the clinic with symptoms of anaphylaxis.

e Epinephrine injections help alleviate some of the life-threatening consequences of anaphylaxis; there are
no absolute contraindications to the use of epinephrine in a life-threatening situation.

Note: Antihistamines are useful for treating hives or other skin symptoms, but do not treat the life-threatening

symptoms of anaphylaxis, therefore are not included in this policy.

PROCEDURES

1. Background 1

2. ldentifying patients with anaphylaxis 1-2

3. Standing order for epinephrine for anaphylaxis 2-3

4. Other 3

5. Sources 3

RELATED FORMS

REF-1 Referral to emergency facility REF-1

SOURCE DOCUMENTS

SD-28 Clinic anaphylaxis treatment poster — PLACE COPY WITH EPI AMPULE SD-28
PROCEDURES

1. Background

e Anaphylaxis is a severe, potentially life-threatening allergic reaction.

e Severe allergic reactions and anaphylaxis, though rare, may occur within minutes following the
administration of tuberculosis medications and Tuberculin Purified Protein Derivatives (Mantoux) even
in patients with no prior history of hypersensitivity to the product components.

2. Identifying patients with anaphylaxis

e Anaphylaxis typically presents with many different symptoms, though only a few symptoms may be

present.

Hawaii State Department of Health 2.024 Standing Order Epinephrine for Anaphylaxis
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Severity of symptoms can change quickly.

The most common areas affected include: skin (80—-90%), respiratory (70%), gastrointestinal (30—
45%), heart and vasculature (10—45%), and central nervous system (10-15%), with usually two or
more being involved.

e Signs and symptoms*Life-threatening. ACT FAST

Angioedema (swelling below surface of skin of lips, face or throat)*
Tachycardia, weak or unobtainable pulse with a fall in blood pressure*
Shortness of breath (mild, moderate, or severe), cough, wheeze*
Flushing (redness) of skin

Pruritus (severe itching) and urticaria (generalized hives)

Vomiting, diarrhea, cramps

Syncope (dizziness or passing out)

Apprehension, mental confusion

3. Standing Order for epinephrine for anaphylaxis
e When a patient has signs and symptoms of anaphylaxis, TBB staff will promptly and simultaneously:

Place patient in a supine position

Page for clinic physician and nursing staff

o Lanakila: page CODE BLUE

o Neighbor Islands: page STAT

Call 911 immediately.

Have the nursing staff bring the defibrillator (where available), epinephrine multi-dose vial, blood

pressure cuff and stethoscope.

Nursing staff will:

o Draw up and inject Epinephrine, USP 1:1000 (1 mg/ml) IM in thigh — Vastus lateralis (doses
below)
¢ Adults: Use a 20-22 gauge 1”- 1 1/2” needle with syringe
¢ Children: Use a 25-27 gauge 1” needle with syringe

o Record time of dose and repeat in 5-15 minutes if needed. Most patients respond to 1 or 2
doses, use different injection site for 2"¢ dose

Table Suggested Dosing of Aqueous Epinephrine

Typical Age Group Weight in kg Weight in lbs Epinephrine dose
1 mg/mlinjectable
1:1000 IM

1 month to 6 months 4-8.5 9-19 0.05 ml (cc)

7 months to 3 years 9-14.5 20-32 0.1 ml (cc)

3 years to 8 years 15-29.5 33-66 0.2 ml (cc)

8 years to 14 years 30-49.5 67-104 0.4 ml (cc)

14 years or older >50 kg >105 pounds 0.5 ml (cc)

*Do not take time to weigh child for dose. Estimate weight based on apparent age and body build:
at 9 years old 50% of boys and girls weigh 66 pounds or more.

e After epinephrine injection(s)

- Monitor vital signs and patient’s status.

Hawaii State Department of Health
Tuberculosis Control Program
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- Administer CPR and defibrillate as appropriate.

- Assign a staff member to wait outside for medical emergency responders and to direct responders
to patient.

- Complete form REF-1, give to emergency responders and keep copy for clinic records

— Ensure that patient goes to the nearest emergency department for immediate medical care with
documentation of care rendered.

- Complete incident report and submit to supervisor.

4. Other

e Epinephrine multi-dose vial and contents must be discarded 30 days after initial use.

e If anaphylaxis thought to be a drug-related, e.g. TB medication, Tubersol etc. report adverse events to
FDA Medwatch program at phone 1-800-332-1088 or online
http://www.fda.gov/Safety/MedWatch/HowToReport/default.htm

5. Sources

Recognition and Treatment of Anaphylaxis in the School Setting state of Virginia accessed 5/11/2015
http://www.fcps.edu/dss/osp/healthservices/allergies/AnaphylaxisSchoolSettingGuidelines.pdf

World Allergy Organization Guidelines for the Assessment and Management of Anaphylaxis 2011
http://www.biomedcentral.com/content/pdf/1939-4551-4-2-13.pdf

Amphastar Epinephrine multidose vial medication insert. REV. 8-11.

Anaphylaxis. US National Library of Medicine. PubMed Health. ADAM Medical Encyclopedia at:
www.ncbi.nlm.nih.gov/pubmedhealth

Boyce JA, Assa’ad A, Burks AW, et al. Guidelines for the Diagnosis and Management of Food Allergy in the
United States: Report of the NAIAD-Sponsored Panel. Allergy Clin Immunol 2010; 126(6):s1-S57.

Drug Information Online at:
http://www.drugs.com/pro/epipen/html
http://musckinds.org/pediatrics/divisions/emergencymedicine/residentmanual/edtreatment. 2010

Simons FE, Camargo CA. Anaphylaxis: Rapid recognition and treatment. In: UpToDate, Bochnew BS (Ed).
UpToDate: Walthan, MA, 2010
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State of Hawaii Department of Health, TB Control Branch
1700 Lanakila Avenue, Ground Floor, Honolulu, HI 96817
Ph. (808) 832-3539, Fax (808) 832-3538

Date:
Patient’s name: DOB:

Address:

Clinic #:

PRECIPITATING EVENT (describe)

ALLERGIC REACTION SIGNS/SYMPTOMS (check all that apply)

[ ]swelling of lips, face or throat [ ]hives and/or itching
[ ]shortness of breath [ ]wheezing or stridor
[ ]tachycardia, weak pulse, low BP [ ] mental confusion

[ ]dizziness or passing out [ ]other

VITAL SIGNS

Approximate weight in pounds

Time BP Pulse Resp
Time BP Pulse Resp
Time BP Pulse Resp
ACTIONS

1. EMS (911) called at am/pm

2. Epinephrine, injection USP 1:1000 (1 mg/ml) administered (0.01 ml/kg/dose)
° cc given IM to (site)
at am/pm

e Repeated: cc given IM to (site)
at am/pm

3. Patient transported by EMS to emergency department at am/pm

4. Printed name and signature of nurse

OTHER

REFFERAL TO EMERGENCY FACILITY

REF-1 5-26-05









EPINEPHRINE FOR ANAPHYLAXIS
Keep a copy of this with the epi ampule

SIGNS AND SYMPTOMS OF ANAPHYLAXIS

e Anaphylaxis presents with many different symptoms, although sometimes only a few symptoms may
be present. * Anaphylaxis is Life-threatening. ACT FAST.
e Angioedema (swelling below surface of skin of lips, face or throat)*
e Tachycardia, weak or unobtainable pulse with a fall in blood pressure*
e Shortness of breath (mild, moderate, or severe), cough, wheeze*
e Flushing (redness) of skin
e Pruritis (severe itching) and urticaria (generalized hives)
e Vomiting, diarrhea, cramps
e Syncope (dizziness or passing out)
e Apprehension, mental confusion
e There are no absolute contraindications for the use of epinephrine in a life threatening situation
e When a patient has signs and symptoms of anaphylaxis, TBB staff will promptly and simultaneously:
— Place patient in a supine position
— Page for clinic physician and nursing staff
o Lanakila: page CODE BLUE
o Neighbor Islands: page STAT
- Call 911 immediately.
- Have the nursing staff bring the defibrillator (where available), epinephrine, blood pressure cuff
and stethoscope.
- Nursing staff will:
o Draw up and inject Epinephrine, USP 1:1000 (1 mg/ml) IM in thigh — Vastus lateralis (doses
below)
¢ Adults: Use a 20-22 gauge 1”- 1 1/2” needle with syringe
¢ Children: Use a 25-27 gauge 1” needle with syringe

Table Suggested Dosing of Aqueous Epinephrine

Typical Age Group Weight in kg Weight in lbs Epinephrine dose
1 mg/ml injectable
1:1000 IM
1 month to 6 months 4-8.5 9-19 0.05 ml (cc)
7 months to 3 years 9-14.5 20-32 0.1 ml (cc)
3 years to 8 years 15-29.5 33-66 0.2 ml (cc)
8 years to 14 years 30-49.5 67-104 0.4 ml (cc)
14 years or older >50 kg >105 pounds 0.5 ml (cc)
State of Hawaii DOH Source Document- 28 Clinic Anaphylaxis Treatment Poster
TB Control Branch 05/25/2016
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State of Hawaii Department of Health, TB Control Branch
1700 Lanakila Ave, Ground Floor Honolulu, Hawaii 96817

DEMOGRAPHICS () see Form A/B Weight

Ibs /kg

Gender (M (JF

Med Allergies

Other meds

ADJUNCT THERAPY DURING DOT see TB meds on Form A/Form B

(J Loratidine (Claritin) 10 mg
(J1X/day po ¥z hour before TB medication
(Jother

QUANTITY circle month - days REFILLS start date
() Diphenhydramine (Benadryl) 25 mg
) mg po before TB medication and then every 4-6 hours prn
(Jother
QUANTITY circle month - days REFILLS start date
(JOndansetron (Zofran) 8 mg before TB medication
(Jother
QUANTITY circle month - days REFILLS start date

(_JHydrocortisone cream 1% Apply to affected area TID as needed for itch/rash

QUANTITY___ 1 0z/30gm tube REFILLS start date
(JPrednisone mg/day po
QUANTITY circle month - days REFILLS start date

(J Nutritional supplement (] standard e.g. Ensure () diabetic e.g. Glucerna
(JTake 1-8 oz can __times daily Flavor:

Quantity circle month - days REFILLS

start date

(J Lansoprazole (Prevacid) (for treatment of GERD) (_J15 mg once daily for up to 8 weeks

Quantity 1 month REFILLS 1 start date

Other

ORIGINAL TO PHARMACY COPY TO CHART
Date

TBCMD
PHN

Pt label here if available
Pt name

DOB

Address

Phone

PHN office/District

ID no.

Adjunct Therapy Order Form

12/15/2016







SN TUBEREDIORS
MEDICINE for TUBERCULOSIS INFECTION (LTBI)

Treatment for TB infection helps to prevent TB disease in the future.

Each person with a positive test for TB infection and a chest X-ray negative for
TB disease has a lifetime chance for TB disease. Your risk depends upon your
age, medications you are taking, cigarette smoking, certain medical conditions
such as diabetes or kidney disease or if there is scarring on your CXR or recent
known exposure to someone with TB disease.

Different types of treatment are available to prevent TB. The TB doctor and
nurse will help you choose the best medicine for you. The length of treatment
for TB infection varies.

Take your medicine 1 hour before or 2 hours after a meal with a glass of water
or with a light snack.

Make sure the clinic knows all the other medicines you take. This is very
important to make sure all your medicines can be taken together safely.

TB medicines are commonly used and are safe. However, any medicine can
cause a side effect in some people. Tell the clinic right away if you have any
of these:

Allergic reactions such as difficulty breathing; closing of the throat; swelling of

the lips, tongue, or face; or hives.

& Stomach problems such as feeling sick to your stomach, vomiting or loss of
appetite, moderate to severe stomach upset or pain

< Unusual weakness or tiredness

= Yellow skin or eyes or dark-colored urine

< Numbness or tingling of your fingers or toes

@ Mental problems such as confusion or mood changes

Daily alcohol use can damage your liver, especially if you are taking TB
medicine. It is best for you to avoid or cut down the use of alcohol while you
are taking the medicine.

PH-9 p1 07/10/17





INFORMATION on MEDICINE for TB INFECTION

D RIFAMPIN (RIF):

@It is normal for your urine and tears to turn an orange
color when taking rifampin. Also, soft contact lenses may
turn orange while you are taking it.

@If you use birth control pills or shots, use a backup
method while taking rifampin and for 2 weeks after
stopping. Birth control pills or shots may not work when
taking rifampin.

@Your face and scalp may feel red and hot 2 to 3 hours
after taking the medicine. This is called flushing. This is
usually mild, doesn’t last very long, and goes away after
you have been on the medicine for a longer time. If this
reaction worries you, tell the clinic.

@Usual adult dose is 2 capsules
daily x 4 months

() ISONIAZID (INH)

@While taking this medicine, eating certain foods might
make you sick. If you have sweating, red face, or
headaches when you eat certain fish (tuna, herring,
mackerel, sardines, shellfish, anchovies) or cheese, tell the
clinic and avoid these foods while taking INH.

@If you or your child take the liquid medicine, do not put it
in the refrigerator.

@The TB doctor may prescribe a vitamin for you while

taking this medication.

@Usual adult dose is 1 tablet daily
@6 months if age 15 years +
®9 months if younger
@ Available as liquid but may cause

diarrhea

CJ RIFAPENTINE
&@Long acting cousin of rifampin, must be given with INH
@See notes for rifampin and INH

@Usual adult dose is 6 tablets plus
3 INH tablets 1x/week x 12
weeks

(O RIFAMATE - combination of INH and Rifampin
@See notes for INH and rifampin

@Usual adult dose is 2 capsules
daily x 4 months

The Department of Health provides access to its programs and activities without regard to race, color, national origin/ancestry-including
language, age, sex including gender identity or expression, sexual orientation, color, religion, or disability. Write or call the Tuberculosis
Control Branch at 1700 Lanakila Avenue, Ground Floor, Honolulu, HI 96817 or at (808) 832-5731 or write or call the Affirmative Action Office
at P.O. Box 3378, Honolulu, HI 96801-3378 or at (808) 586-4614 (voice/TRS) within 180 days of a problem.
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State of Hawaii Department of Health, Tuberculosis Control Branch
1700 Lanakila Ave, Ground Floor, Honolulu HI 96817

Classification:

Date

Current Weight

Side effects Mark boxes below with "Y” or "N”

Symptoms of TB

Poor or No Appetite

Nausea / Vomiting

Moderate Abd Pain

Fatigue / Weakness

Jaundice

Dark Brown Urine

Rash / Itching

Tingling Fingers/Toes

Other complaints

See Progress Notes O O O O ) O O O
Medication Regimen Number of Days of Medication Issued
Follow Up Activities
LFTs Ordered g O O ) O O O O

Return Date

Staff Initials

Patient Agreement

Treatment Outcome

1. If I have any side effects to the medicine, problems, or | 1. Date LTBI Treatment Started: / /
questions, I will immediately call the TB clinic. 2. Date LTBI Treatment Stopped: / /

2. I understand that I will automatically be discharged 3. Reason LTBI Treatment Stopped (check only one):
from TB clinic if I'm 90 days late for a medication refill. (0 11 — Completed full course of treatment

3. I give my permission for an adult family member or (012 — Died before completing treatment
friend to pick up my medication and discuss possible (J 13 — Moved or under care of another clinic
side effects (1) 14 — Adverse effects of medicine

Patient’s Signature: Date: (1) 15 — Provider decision to stop treatment

(1) 16 — Patient stated chose to stop
() 17 — Lost to follow-up or no response

Staff Signature: Date: Staff Signature: Date:
Label here
TB-17 04/20/15 TREATMENT OF LATENT TB INFECTION (LTBI) Name
Monthly Monitoring Flow Sheet DOB

CC# ID#






